MOD. /TYPE TAV.

ED
TEILEZEICHNUNG — GESAMTUBERSICHT ZB 70 2/M| 1 1/99




ED
10,/04

TAV.
ZB 70 2/M | 2

MOD. /TYPE

GLEICHRICHTER UND STANDARDWALZEN




ED

11/05

TAV.
3

ZB 70 2/M

MOD. /TYPE

TEILELISTE ZB 70/2 M




PB 70-2 Parts list

TAV no. Part no. Description Part form
1 1 Clamp nut M24x1,5
1 2 Span / Clamp disk E2
1 3 Feather key E2
1 4 Upper shaft D1
1 5 Lower shaft D1
1 6 Feather key E1l
1 7 Bearing cover disk E1l
1 8 Tapered roller 32 209

bearing
1 9 Screw M8x40
1 10 Screw E2
1 11 Front bearing D1
bushing
1 12 Screw M12x70
1 13 Screw M210x70
1 14 Screw M5x10
1 15 Guide ralil E2
1 16 Screw M6x25
1 17 Front guide rails E2
1 18 Spindle guide sled C2
1 19 Spring E2
1 20 Locking pin E2
1 21 Front holding plate E2
1 22 Screw M8x25
1 23 Spindle nut D2
1 24 Rotating rod E2
1 25 Lead screw D2
1 26 Bakelit button M12x40
1 27 Rear holding plate E2
for Spin.
1 28 Rear guide rails E2
1 29 Axial bearing 51 405A
1 30 Washer E2
1 31 Screw M12x20
1 32 Blocking screw M4x12
1 33 Screw M12x35
1 34 Nut M12
1 35 Screw M12x30




1 36 Slotted nut KM 9

1 37 Lock disk E2

1 38 Screw M12x20

1 39 Gear wheel D2

1 40 Gear wheel shaft D2

1 41 Rear bearing D2

bushing

1 42 Nut M16

1 43 Lock disk 17

1 44 Ball bearing 6006

1 45 Rear carrier plate B2

1 46 Distance plate C2

1 47 Distance rail D2

1 48 Front carrier plate B2

1 49 Ball bearing 6006

1 50 Lock disk E2

1 51 Screw M12x20

1 52 Base plate C2

1 53 Screw M10x30

1 54 Motor

2 1 Lower rollers E2

2 2 Lower distance E2
rollers

2 3 Lower distance E2
rollers

2 4 Lower distance E2
rollers

2 5 Lower distance E2
rollers

2 6 Lower distance E2
rollers

2 7 Lower distance E2
rollers

2 8 Distance disk

(aluminium)

2 9 Lower rollers E2

2 10 Upper rollers E2

2 11 Upper distance E2
rollers

2 12 Upper distance E2
rollers

2 13 Upper distance E2




rollers

2 14 Upper distance E2
rollers

2 15 Upper distance E2
rollers

2 16 Upper distance E2
rollers

2 17 Distance disk

(aluminium)

2 18 Upper rollers E2

2 19 Screw M5x8

2 20 Rectifier guide cover E2

2 21 Tapered roller 6202 RS
bearing

2 22 Rectifier shaft E2

2 23 Rectifier roller D2

2 24 Lead screw E2

2 25 Nut M10

2 26 Adjuster nut E2

2 27 Front lead screw E2

3 1 Base D1

3 2 Back foot E2

3 3 Screw M10x25

3 4 Back foot E2

3 5 Back foot E2

3 6 Electric box D1

3 7 Screw M8x16

3 8 Electric cover D1

3 9 Cover D1

3 10 Screw M8x12

3 11 Screw M10x20

3 12 Spreader bar E2

3 13 Screw M8x12

3 14 Screw M8x12

3 15 Disk 8,4

3 16 Bow handle M643/140B-

M8

3 17 Screw M10x40

3 18 Rear cover D1

3 19 Front cover D1

3 20 Screw M8x12

3 21 Screw M3x6




3 22 Front plate E1l

3 23 Bow handle M643/140B-
M8

3 24 Disk 8,4

3 25 Screw M8x12

3 26 Screw M6x15

3 27 Foot controller D1

(welding part)

3 28 Foot control casing D1

3 29 Disk 6,4

3 30 Disk 6,1

3 31 Nut M6




